
 

WQPBWQSTR-002 

 

 
 
 
 

 
 
 
Demonstration of Substantial and 
Widespread Economic Impacts to Montana 
That Would Result if Base Numeric 
Nutrient Standards had to be Met by 
Entities in the Private Sector in 2011/2012 
 
 
 
 
 
 
 
 
 

December 2012 
 
 
Prepared by: 
Water Quality Planning Bureau, Water Quality Standards Section 
Montana Department of Environmental Quality  
1520 E. Sixth Avenue  
P.O. Box 200901  
Helena, MT 59620-0901 



 

 



Demonstration of Substantial and Widespread Economic Impacts to Montana That Would Result if Base Numeric 
Nutrient Standards had to be Met by Entities in the Private Sector in 2011/2012 

 

12/5/12  i 

TABLE OF CONTENTS 

Acronyms ..................................................................................................................................................... iii 
[...]
Eff:2.68 
93.9% 

Eff:3.05 
93.1% 

- - - 

0.31-0.34 
Euro/m

3
 for plant 

capacities of 
250,000 m

3
 and 

1,000,000 m
3
 

                                                           
7 

Nitrogen species values are average mg/L values unless otherwise noted. The percentages provided are removal percentages. When multiple RO processes or filters were tested in a study, they are all listed in Table D-1 in separate rows.  



Demonstration of Substantial and Widespread Economic Impacts to Montana That Would Result if Base Numeric Nutrient Standards had to be Met by Entities in the Private Sector in 2011/2012 – Appendix D 

 

12/5/12  D-4 

Table D-1. Summary of studies describing Reverse Osmosis treatment and Nitrogen species removal results7 

Source Type Location Effluent Type Description TN NH3-N NO3 NO2 TKN Norg Cost 

Huang 2011 Bench-scale 
Iron and Steel 

Manufacturer - China 

Industrial – Iron and Steel 
Manufacturer mixed 

effluent 

Two treatment processes 
UF/RO process 

 
CW/UF/RO process 

- 

Inf: 1.82 
Eff: 0.11 
94.0% 

Inf:0.40 
Eff:ND 
100% 

- - - - NA 

Merlow 2011 Pilot 
HAARF treatment plant - 

Escondido, CA 
Municipal wastewater Toray TML-10 membrane 

Inf: 19.4 
Eff: 1.88 
91.0% 

Inf: 8.78 
Eff: 0.61 
91.8% 

Inf: 6.57 
Eff: 0.45 
94.5% 

Inf: 2.17 
Eff: 0.19 
89.4% 

Inf: 10.8 
Eff: 1.22 

 

Inf: 1.97 
Eff: 0.61 
68.2% 

NA 

Merlow 2011 Full-scale 
GWRS – Fountain Valley, 

CA 
Secondary Municipal 

wastewater 
Hydranautics ESPA2 

membrane 
- 

Inf: 21.0 
Eff: 1.24 
93.3% 

- - 
Inf: 23.0 
Eff: 1.32 

Inf: 2.03 
Eff: 0.10 
94.4% 

NA 

Merlow 2011 Full-scale 
Vander Lans AWTF – 

Southern CA 
Tertiary Municipal 

wastewater 
Hydranautics ESPA2 

membrane 

Inf: 8.91 
Eff: 1.47 
89.5% 

Inf: 1.07 
Eff: 0.17 
81.2% 

Inf: 5.85 
Eff: 1.22 
89.8% 

Inf: 0.08 
Eff: 0.06 
26.3% 

- 
Inf: 1.91 
Eff: <0.2 
93.5% 

NA 

Merlow 2011 Full-scale 
Scottsdale Water Campus 

AWTF – Scottsdale, AZ 
Municipal wastewater RO - 

Inf: 0.88 
Eff: 0.16 
78.6% 

- - - 
Inf: 1.05 
Eff: 0.14 
80.7% 

NA 

Merlow 2011 Pilot Miami-Dade County, FL Municipal wastewater 

Six RO pilot processes 
CSM 
Koch 
Toray 
Dow 

Hydranautics 
Hydranautics 

No Influent 
Effluent 

1.49 
1.51 
2.01 
2.30 
1.81 
2.67 

- - - - 

No Influent 
Effluent 

0.34 
0.32 
0.38 
0.54 
0.39 
0.66 

NA 

Merlow 2011 Pilot 
Luggage Point AWTF – 
Queensland, Australia 

Municipal wastewater Toray TML-4040 membrane 88% 83% 87% 94% 88% 92% NA 

Merlow 2011 Pilot Bureau of Reclamation Municipal wastewater 
Dow RO (BW30-4040) 

membrane 
- 

Inf: 0.79 
Eff: 0.20 

Inf: 8.46 
Eff: 0.47 

- 
Inf: 1.55 
Eff: 0.30 

Inf: 0.76 
Eff: 0.10 
86.6% 

NA 

Merlow 2011 Pilot City of San Diego, CA Municipal wastewater 
Dow RO (BW30-4040) 

membrane 
- - - - - 

No Influent 
Eff: <0.18-

0.25 
NA 

Šir 2011 Pilot 
Landfill in northern 

Bohemia, Czech Republic 
Industrial – Hazardous 

Landfill Leachate 
Filmtec SW30-4040 membrane - 

Inf: 142 
Eff: 8.54 
94.0% 

Inf: 0.83 
Eff: 0.04 
95.2% 

- - - NA 

Schoeman 2003 Full-scale South Africa 
Groundwater treatment for 

drinking water 
Delta 4040-LHA-CPA2 

membrane 
- - 

Inf: 42.46 
Eff: 0.85 
98.0% 

- - - 
Capital: $29,900 
Op: $0.50/m

3
 for 

a 50 m
3
/d output 

Ushikoshi 2002 Full-scale Landfill in Japan 
Industrial – Landfill 

Leachate 
High Pressure 2-stage RO/NF 

Inf: 12.9-164 
Eff: <1-2 

92.2-98.9% 

Inf: 3.9-53 
Eff: 0.29-1.53 
90.2-98.4% 

- - - - - 

Vourch 2008 Bench-scale France 
Industrial – Wastewater 
from three Dairy Farms 

KOCH TFC HR SW 2540 
membrane 

- - Eff: <2 - 96.1% - NA 

Qin 2005 Pilot Coconut Island, Hawaii 
Industrial – Aquaculture 

Wastewater 
Flimtec XLE-4040 membrane 94.7% Eff:<0.05 Eff:<0.03 Eff:<0.003 - - 

$4.00/m
3
 

permeate 



Demonstration of Substantial and Widespread Economic Impacts to Montana That Would Result if Base Numeric Nutrient Standards had to be Met by Entities in the Private Sector in 2011/2012 – Appendix D 

 

12/5/12  D-5 

Table D-1. Summary of studies describing Reverse Osmosis treatment and Nitrogen species removal results7 

Source Type Location Effluent Type Description TN NH3-N NO3 NO2 TKN Norg Cost 

CSM Filter Full-scale Orange County, CA Municipal wastewater RO 
Inf: 12.5 
Eff: 0.7 
96.3% 

Inf: 1.0 
Eff: 0.3 
78.6% 

Inf: 11.4 
Eff: 0.35 
97.9% 

Inf: 0.09 
Eff: <0.002 

99.1% 

Inf: 1.0 
Eff: 0.3 
81.3% 

- 

Cap: $481M. (70 
mgd plant). $600 
acre/foot (total 

process) 

CSM Filter Full-scale Los Angeles, CA Municipal wastewater RO - 
Inf: 36.0 
Eff: 2.4 
93.3% 

Inf: 2.36 
Eff: 0.41 
82.6% 

Inf: 6.97 
Eff: 0.69 
90.1% 

- - NA 

CSM Filter Full-scale Richmond, CA Municipal wastewater RO - 
Inf: 0.98 
Eff: 0.3 
89.6% 

Inf: 24.0 
Eff: 1.5 
98.4% 

Inf: 0.013 
Eff: 0.0025 

97.1% 

Inf: 1.4 
Eff: 1.0 
71.4% 

- NA 

CSM Filter Bench-scale Anaheim, CA NA 

FE – low fouling 
BE – brackish 

BLR – low pressure 
HUE – High TOC 

97.6% 
98.1% 
97.5% 
98.3% 

98.2% 
98.5% 
98.0% 
98.7% 

88.0% 
93.1% 
89.5% 
94.7% 

88.8% 
93.1% 
89.5% 
94.3% 

- - NA 



Demonstration of Substantial and Widespread Economic Impacts to Montana That Would Result if Base Numeric 
Nutrient Standards had to be Met by Entities in the Private Sector in 2011/2012 – Appendix D 

 

12/5/12  D-6 

STUDY SUMMARIES 

 
Bilstad, T. 1995. Nitrogen separation from domestic wastewater by reverse osmosis. 
 

Norwegian pilot-scale study of nitrogen removal using spiral-wound membranes and tubular 
membranes for RO. Results were only included for the Tubular membrane output. Three 
separate runs of the treatment setup were completed with the results summarized in Table D-1. 
Treatment costs using membrane separation by RO were noted to be twice as expensive as 
biological nutrient removal (BNR). Tubular membranes are considered unrealistic for high-
volume influent such as that in domestic wastewater for nitrogen removal due to high costs. 

 
Bohdziewicz, J. and E. Sroka. 2005. Integrated System of activated sludge-reverse osmosis in the 
treatment of the wastewater from the meat industry. 
 

This study used samples from a swine processing facility in southern Poland to test the efficacy 
of a hybrid system of combining the biological methods of activated sludge in an SBR and 
reverse osmosis. Initial effluent was TN 198 mg/L, 13 mg/L after pretreatment with SBR, and 1.3 
mg/L after RO process. 

 
Cath, T.Y. et al. 2006. Forward osmosis: Principles, applications, and recent developments. 
 

This paper reviewed a number of applications of osmosis or forward osmosis, many of which did 
not have applicable results for nitrogen. However, the Coffin Butte Landfill in Corvallis, OR did 
have results for nitrogen. RO treatment at the landfill started as a pilot project to treat landfill 
leachate and as a result of the success of the treatment became full-scale in 1998. A 
combination of traditionally used RO through four filters (Osmonics-CE, Osmonics-CD, 
Hydranautics-LFC1, and Hydranautics-LFC3) and forward osmosis (FO) through a CTA-Osmotek 
filter were used to treat most contaminants to greater than 99% rejection. 

 
Drewes, J.E. et al. 2005. Can Nanofiltration and Ultra-low Pressure Reverse Osmosis Membranes 
Replace RO for the Removal of Organic Micropollutants, Nutrients, and Bulk Organic Carbon? – A 
Pilot-scale Investigation. 
 

This pilot-scale study was a low pressure nanofiltration (NF) and ultra-low pressure reverse 
osmosis (ULPRO) pilot study run at the West Basin Water Recycling Plant in Segundo, California, 
a water reuse facility. Two lower pressure membranes were tested on the pilot-scale skid: a 
Toray TMG-10 (ULPRO) and a Dow NF-90 (NF). Results indicated that nitrogen species, along 
with other contaminants, could be removed to levels comparable to traditional RO processes 
using these low pressure filters. 

 
Ghayeni, S.B.S. et al. 1998. Water reclamation from municipal wastewater using combined 
microfiltration-reverse osmosis (ME-RO): Preliminary performance data and microbiological aspects of 
system operation.  
  

Two membranes, a traditional RO membrane and a nanofiltration membrane, were studied on a 
pilot-scale analysis at a wastewater treatment plant in Sydney, Australia. The pretreatment 
process included an activated sludge process with biological nitrogen and phosphorus removal 



Demonstration of Substantial and Widespread Economic Impacts to Montana That Would Result if Base Numeric 
Nutrient Standards had to be Met by Entities in the Private Sector in 2011/2012 – Appendix D 

 

12/5/12  D-7 

and microfiltration prior to the RO treatment, so nutrient levels were already very low prior to 
RO. Prior to RO Ammonia levels were ND and NOx levels were already very low at 0.37. 
Phosphate levels were at 3.5 mg/L, and both filters reduced the levels to ND (reported as 0). The 
RO filters used in the pilot study were a Fluid Systems TFCL (cross-linked aromatic polyamide, 
thin-film composite) and a Film Tec NF45 membrane (nanofiltration, polypiperazine amide, thin-
film composite). 

 
Häyrynen, K. et al. 2008. Separation of nutrients from mine water by reverse osmosis for subsequent 
biological treatment. 
 

This study examined the treatment capabilities for nutrient removal on three different mines in 
Finland. First a bench-scale analysis was done testing the capabilities of four different 
membranes (Filmtec SW30HR, Hydranautics ESPA2, KOCH, TFC ULP, Sepro RO1). In addition a 
pilot-scale analysis was performed using the Sepro membrane and effluent from the Gold and 
Chromite mines, but nutrient removal results were not reported. Cost data were included 
including a breakdown for two plant capacities (250,000 m3 and 1,000,000 m3) by energy, 
chemicals, membranes, labor, and capital costs (calculations in Euro). 

 
Huang, X. et al. 2011. Advanced treatment of wastewater from an iron and steel enterprise by a 
constructed wetland/ultrafiltration/reverse osmosis process. 
 

This study evaluates the effectiveness of two different treatment processes at filtering 
contaminants from the Baosteel iron and steel manufacturing plant. The two treatment 
processes were an UF/RO: ultrafiltration system followed by a reverse osmosis process and 
CW/UF/RO: a constructed wetland, followed by the ultrafiltration system and the reverse 
osmosis process. The RO membrane tested in both cases was a Filmtec BW30FR-based 
polyamide composite membrane.  

 
Merlow, R. et al. 2011. Analysis of Organic Nitrogen Removal in Municipal Wastewater by Reverse 
Osmosis. 
 

A synthesis of pilot-scale and full-scale case studies on various treatment processes and 
capabilities of nitrogen species removal using RO. Facility process descriptions and methods are 
summarized. Primary sources were not obtained at this time. 

 
Šir, M. et al. 2011. The effect of humic acids on the reverse osmosis treatment of hazardous landfill 
leachate.  
 

The potential for RO treatment at an abandoned brown coal pit in northern Bohemia, Czech 
Republic was evaluated. A pilot-scale study treated the landfill leachate with very minimal 
pretreatment by running the leachate through a Filmtec SW30-4040 membrane. The first stage 
concentrate was additional run through another RO membrane to further concentrate the 
contaminants. It was noted that ammonia nitrogen was the only indicator that still exceeded 
limits in the permeate and subsequent study of ammonia removal methods is needed. 

 
  



Demonstration of Substantial and Widespread Economic Impacts to Montana That Would Result if Base Numeric 
Nutrient Standards had to be Met by Entities in the Private Sector in 2011/2012 – Appendix D 

 

12/5/12  D-8 

Schoeman, J.J. and A. Steyn. 2003. Nitrate Removal with reverse osmosis in a rural area in South 
Africa.  
 

Due to high nitrate-nitrogen and salinity levels in boreholes in South Africa, a RO plant was built 
to produce safe drinking water. This study examines results from this facility. A Delta 4040-LHA-
CPA2 membrane was used with sand filters as a pretreatment step. Cost estimates were 
provided for this system including capital costs of $29,900 for a 50 m3/day output RO plant with 
operational costs for denitrification of $0.50/m3. 

 
Ushikoshi, K. et al. 2002. Leachate treatment by the reverse osmosis system. 
 

Results from a full-scale DT-Mudule system for landfill leachate treatment installed at the Clean 
Park KINU landfill in Yachiyo Town, Japan are presented. The treatment process includes a 
settling basin, sand filters, micron filters, and a two-stage RO system with a high pressure RO 
membrane followed by a nanofiltration membrane. Sampling is from 1999-2001. 

 
Vourch, M. et al. 2008. Treatment of dairy industry wastewater by reverse osmosis for water reuse. 
 

A bench-scale analysis of wastewater treatment from three dairy farms in France was 
summarized. A RO spiral-wound membrane (KOCH TFC HR SW 2540) to treat samples from the 
farms.  

 
Qin, G. et al. 2005. Aquaculture wastewater treatment and reuse by wind-driven reverse osmosis 
membrane technology: a pilot study on Coconut Island, Hawaii. 
 

This study summarizes the results of a pilot-study to treat aquaculture wastewater with a wind-
driven RO system on Coconut Island, HI. The process included a cartridge filter as pretreatment 
before the spiral wound Filmtec XLE-4040 membrane. Detailed cost estimates are provided that 
indicate a relatively high $4.00/ 1m3 permeate cost for the pilot study. However if scaled up to 
between 9000-13200 m3/year (currently between 1500-2200 m3/year), it is anticipated unit 
costs would drop to between $1.11-$1.62/m3 permeate. 

  

MANUFACTURERS CONTACTED 

1. http://www.csmfilter.com/ - contacted 9/26/11 via e-mail 'csmusa@wjcsm.com' 
2. http://www.water.siemens.com/en/products/membrane_filtration_separation/reverse_osmosi

s_systems_ro/Pages/Reverse_Osmosis_Pretreatment_System.aspx - contacted 9/26/11 via e-
mail 'information.water@siemens.com'/'iwsinquiry.water@siemens.com' 

3. http://www.reskem.com/pages/reverse-osmosis.php - contacted 9/26/11 via e-mail 
‘sales@reskem.com’ 

4. http://www.appliedmembranes.com/Reverse_Osmosis_Systems.htm - contacted 9/26/11 via e-
mail ‘sales@appliedmembranes.com’ 

5. http://www.pure-aqua.com/reverse-osmosis-systems.html - contacted 9/26/11 via e-mail 
'info@pure-aqua.com'/'support@pure-aqua.com' 

 

http://www.csmfilter.com/
http://www.water.siemens.com/en/products/membrane_filtration_separation/reverse_osmosis_systems_ro/Pages/Reverse_Osmosis_Pretreatment_System.aspx
http://www.water.siemens.com/en/products/membrane_filtration_separation/reverse_osmosis_systems_ro/Pages/Reverse_Osmosis_Pretreatment_System.aspx
http://www.reskem.com/pages/reverse-osmosis.php
http://www.appliedmembranes.com/Reverse_Osmosis_Systems.htm
mailto:sales@appliedmembranes.com
http://www.pure-aqua.com/reverse-osmosis-systems.html


Demonstration of Substantial and Widespread Economic Impacts to Montana That Would Result if Base Numeric 
Nutrient Standards had to be Met by Entities in the Private Sector in 2011/2012 – Appendix D 

 

12/5/12  D-9 

SOURCES 

Bilstad, T. 1995. Nitrogen separation from domestic wastewater by reverse osmosis. Journal of 
Membrane Science. 102. Pp. 93-102. 
 
Bohdziewicz, J. and E. Sroka. 2005. Integrated System of activated sludge-reverse osmosis in the 
treatment of the wastewater from the meat industry. Process Biogeochemistry. Issue 40. Pp 1517-1523. 
 
Cath, T.Y., A.E. Childress, and M. Elimelech. 2006. Forward osmosis: Principles, applications, and recent 
developments. Journal of Membrane Science. Issue 281. Pp. 70-87. 
 
CSM Filter. E-mail communication with David Faber. 9/27/11. 
 
Drewes, J.E., C. Bellona, J. Luna, C. Hoppe, G. Amy, G. Filteau, G. Oelker, N. Lee, J. Bender, R. Nagel. 
2005. Can Nanofiltration and Ultra-low Pressure Reverse Osmosis Membranes Replace RO for the 
Removal of Organic Micropollutants, Nutrients, and Bulk Organic Carbon? – A Pilot-scale Investigation. 